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Results of Test

FEMRIR: &P IERE
B B T SRR, T T4REE RS, AMmi H, 20240314 10:30.
ZH (RIERES
wE 0.6801 kg/m® (20°C, 101.3 kPa)
iERa R 0.5646 (20°C, 101.3 kPa)
waE (&) 36.67 MJ/m® (20°C, 101.3 kPa)
R (IO 33.04 MI/m’ (20°C, 101.3 kPa)
S8 FMlZE B (%10 mol/mol)
£ ‘ 0.0642
£l <0.01
AR 0.536
Z 0.337
P - <0.01
7 1 bt <0.01
1ETk <0.01
Bk <0.01
SR b | <0.01
1E ke <0.01
Ct I T B2 o) <0.01
il <0.01
A 0.824
SibT 98.2
#it ;
Note
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Results of Test

FERRIE: &k,
FEMAEE: R CRE T R, 00 74848500, AMATH 10, 20240314 10:30,

ZH FEMlZE B (%10 mol/mol)
fm & <0.1
PHE <0.1
FH i i <0.1
VRl , <0.1
FH fint Bk <0.1
AR <0.1
¢ IR it J <0.1
TF PR - <0.1
WE 17y <0.1
Z i ik <0.1
P S 7] <0.1 \
IE=NE %, | <0.1
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